Interactive Parts List

Engine Cover Assembly

Click the image to use the Magnifier

99122 Engine Cover Assembly

Item Part Description  
1 96395 Engine Cover + Add To Pick List
2 96394 Engine Cover Door Kit + Add To Pick List
3 1/8 x 3/4 PVC Foam Strip, Adhesive Back - Black + Add To Pick List
4 99080 CHMSL Kit + Add To Pick List
5 65224 Rubber Strap Hold-Down kit + Add To Pick List
6 99098 Plastic Handle Kit + Add To Pick List
7 1/4-20 Hex Locknut GB SS + Add To Pick List
8 #6 Clamp Loop + Add To Pick List
9 1/4-20 x 3/4 Hex Cap Screw SS + Add To Pick List
10 3/8-16 x 1 Hex Cap Screw SS + Add To Pick List
11 3/8-16 Hex Locknut GB SS + Add To Pick List
12 3/8 Flat Washer Wide SS + Add To Pick List
13 65097 Label - Warning, Gasoline + Add To Pick List

96394 Engine Cover Door Kit

Item Part Description  
5 65224 Rubber Strap Hold-Down Kit + Add To Pick List
7 1/4-20 Hex Locknut GB SS + Add To Pick List
9 1/4-20 x 3/4 Hex Cap Screw SS + Add To Pick List
10 3/8-16 x 1 Hex Cap Screw SS + Add To Pick List
11 3/8-16 Hex Locknut GB SS + Add To Pick List
12 3/8 Flat Washer Wide SS + Add To Pick List
14 Spinner Drive Cover + Add To Pick List

99080 CHMSL Kit

Item Part Description  
15 CHMSL w/8" Lead + Add To Pick List
16 #10-32 x 1" Machine Screw + Add To Pick List
17 #10-32 Heck Locknut GB SS + Add To Pick List

65224 Rubber Strap Hold-Down Kit

Item Part Description  
18 Latch Keeper + Add To Pick List
19 Rubber Latch Assembly + Add To Pick List

99098 Handle Kit

Item Part Description  
20 Plastic Handle + Add To Pick List
ns Bolt Bag - Plastic Handle Kit + Add To Pick List

Bolt Bag- Plastic Handle Kit

Item Part Description  
7 1/4-20 Hex Locknut GB SS + Add To Pick List
21 1/4-20 x 1-1/4 Hex Cap Screw SS + Add To Pick List
22 1/4 Flat Washer SS + Add To Pick List